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Baemabolb J3s53960@ol goeob gs8maos (60 x 40 x 10)
Grass Pavement Test ( 60 x 40 x 10)
398mols dmbsgdgdo
Tets Data
Bodmdols Msm@yBebs 2 Laggero Bodudol mdgdo 8d 200/400/ 100
Quantity of samples Size of test samples , mm
dodmawol 8gwgagdo
’ Test Results

Bodnmdols #
Sample . 2
Badengeal exsfiome 5.3.2025 5.3.2025
Test Day o -
Boddob bbegsbads , wwmy 284 28+
Sample age , day
358030000 bsba®derogmds , §o :
Duration of test , sec 142 135
Boddol Bmdgdo , 88
Sample size , mm A/B 400 /200 400/200

H 100 100
603780l Bmbs , 33
Concrete weight , kg i 10
deyemmdomo fmbs |, 33/8°
Density weight , kg/m? 131573 121599
3623930 ©@33B30MMIs , 36
Load of destruction , kN 532.55 516.35
Lod®zoag 3mddzs®y . R, 8335 6.66 6.45
Strength on compression , R , Mpa i :

33369 6@0’159‘15,_1)_9\8@5@00 Lod®zoags R =655 8535
Conclusion Block average ;}rength R =6.55 MPa
0MOsGMOHo0l 65539@#6\0 / Hgbs® B0ty
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CUSTOMER i "ogmapn” DATE : 3/5/2025
CUSTOMER HE BT g T AT Y Tt RY RAPOR NO : #6/5.3.2025
ADRESS 1 i mABbygn , d3300 LemmznbL3jdal 3. 6 STANDARD i
ADRESS 2 : RESERVE 1
BLOCK TYPE : 430376000 60 x 40 x 10 RESERVE 2
. RESERVE 3
T.no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY [FORCE STRENGTH
mm mm mm g gfcm3 1 t2 day kN N/mm2
1 |200 400 95 10000 1315.79 28.1.2025 5.3.2025 28+ 532.55 6.66
2
3
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 15
960 12
720 9
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